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FORMOSA PLASTICS CORPORATION

THRBLAEMREBIERAEIR BHFRMR

NO. 1, FORMOSA INDUSTRIAL COMPLEX, MAILIAO VILLAGE, YUNLIN COUNTRY,
TAIWAN

YX—Fiﬂdﬁﬁ%'{%ﬂJgﬁiﬁﬁ, ﬂ‘hgﬁéﬁﬁﬁigﬁﬁgﬂ&ﬂ—l“ (The following samples was/were submitted and
identified by/on behalf of the client as) :

A% % 4% (Sample Description) : S ¥MHDPEY ek B 48 B A4 9003 (TAISOX HDPE BLOW MOLDING GRADE
POLYMER 9003)

£ Bk (Style/Item No.) : 900370017500~ 7501 ~ 8003 ~ 8003H ~ 8006 ~ 7003

otk B 3 (Sample Receiving Date) : 2008/07/04

)X A M) (Testing Period) : 2008/07/04 TO 2008/07/11

X E K (Test Requested) : 4B RoHS 2002/95/EC B HEfEx354 %K. (In accordance with the RoHS
Directive 2002/95/EC, and its amendment directives).

2R F % (Test Method) : %%IEC 62321/2nd CDV (111/95/CDV) % 742 . (With reference to IEC

62321/2nd CDV (111/95/CDV). Procedures for the Determination of Levels

of Regulated Substances in Electrotechnical Products).

(1) AREBAETHERT BRI LEHEMEANESSE. / Determination of Cadmium

by ICP-AES.

(2) ARBABESTHRTHEMELEBE®RASESE. / Determination of Lead by
ICP-AES.

(3) mfﬁl@%&%é\%’;ﬁﬁ3‘%&51’7’63%1%*@4?1']2&@% / Determination of Mercury
by ICP-AES.

(4) SAHIELBMET 45, BUV-VISKA] ~<184545F. / Determination of
Hexavalent Chromium for non-metallic samples by UV/Vis
Spectrometry.

(5) ARAAMMBITIR /GRS 2T K e % Wi K& 5% . / Determination of
PBB and PBDE by GC/MS.

A4 K (Test Results) : FHAT—E (Please refer to next pages).
&3 (Conclusion) : RIBEEP PR SGARE R, FERoHS(2002/95/EC) R At e54 28 K

(Based on the performed tests on submitted samples, the test results are
compliant with the limits of RoHS Directive 2002/95/EC and its

subsequent amendments) .

Signed for and on behalf of
SGS TAIWAN LTD.
Chemical Laboratory — Taipei
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AR R (Test Results) B E(Unit): mg/kg

e RIRT % BF (Result) 7 AR RoHS
Method #5 FRAE R4
(Test Items) (Refer to) No.1 (MDL) (Limit)
4% / Cadmium (Cd) (1) n.d. 2 100
4% / Lead (Pb) (2) n.d. 2 1000
sk / Mercury (Hg) (3) n.d. 2 1000
~184% / Hexavalent Chromium Cr(VI) by (4) n.d. 2 1000
alkaline extraction
% %W K4Fo / Sun of PBBs n.d. - 1000
— /AWK / Monobromobiphenyl n.d. 5 -
—&W X / Dibromobiphenyl n.d. 5 -
ZJAWK / Tribromobiphenyl n.d. 5 -
WiEHER / Tetrabromobiphenyl n.d. 5 -
B AWK / Pentabromobiphenyl n.d. 5 -
SNiRME X / Hexabromobiphenyl n.d. 5 -
/AR / Heptabromobiphenyl n.d. 5 -
NiRBER / Octabromobiphenyl n.d. 5 -
FLBTEK / Nonabromobiphenyl n.d. 5 -
+88 K / Decabromobiphenyl n.d. 5 -
% %M X8 4F / Sum of PBDEs ) n.d. - 1000
— BT KEX / Monobromodiphenyl ether n.d. 5 -
&Mt KB / Dibromodiphenyl ether n.d. 5 -
ZAWOKEE / Tribromodiphenyl ether n.d. 5 -
VR K&k / Tetrabromodiphenyl ether n.d. 5 -
B AW KB / Pentabromodiphenyl ether n.d. 5 -
SNIR B RB% / Hexabromodiphenyl ether n.d. 5 -
/AR KEE / Heptabromodiphenyl ether n.d. 5 -
NiR B KB / Octabromodiphenyl ether n.d. 5 -
LB T KB / Nonabromodiphenyl ether n.d. 5 -
+ 8B K& / Decabromodiphenyl ether n.d. 5 -
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TAIWAN

) 3X3Rf= k5K (TEST PART DESCRIPTION):
NO.1 . @ &®B4 (WHITE PLASTIC PELLETS)

fzE(Note) :
1. mg/kg = ppm
2. n.d. = Not Detected (ik#fvyfﬂ:!)
3. MDL = Method Detection Limit (77 Z&f8 84 MR4E)
4. "-" = Not Regulated (JEIIKAE)

2008/07/11

Eﬁ(l’age): 3 of 6
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1) RIBEATORRE ZMEMT > BB ORI - (SERKM AT &R ) [ These samples were

dissolved totally by pre-conditioning method according to below flow chart. ( Cr®* test method excluded )
2) MR AE : #81E / Name of the person who made measurement: Climbgreat Yang
3) MR A FA : 5RA4&E [ Name of the person in charge of measurement: Troy Chang

| 4~ 245 / Cutting - Preparation

v

At EE / Sample Measurement
45 Pb ~ 45 Cd & Hg AR 45 Cr**
v A4 v
RIZT B4R S 094 H 0 R 38 0 BRAEAT I R R A AER B O 1 Ao il Bkt [ Add
1t(3= F & Pi) / Acid digestion by suitable Microwave digestion with appropriate amount of
acid depended on different sample HNO3/HCI/HF digestion reagent
material (as below table) l
v v e
— &% / Filtration — ho B 0 B AT K
1L B | Heat to
— \ A appropriate
\ 4 | .2 | Residue | temperature to extract
| &% | Solution | *
ali Fusion DB B |
) BECER | SAnR IR A

Cool, filter digestate
through filter

v

* HCI to dissolve
| R JE M A5 4R T 44 638k | ICP-AES

e At® | Sample Material JHALEs iz 48 / Digestion Acid Jo NS BB | Add
4R, 4R, 48, 114 | Ik, AR, BIER, AAER, HAK / diphenyl-carbazide for
Steel, copper, aluminum, solder Aqua regia, HNOs, HCI, HF, H202 color development
W35 | Glass s, A8 [ HNOs/HF
&, 44, de, MK | Esk /Aquaregia v
Gold, platinum, palladium, ceramic VA SN -T2k
4 | Silver # | HNOs th BB
# % | Plastic BRER, UK, wiEk, HEg | 540 nm &R |

H>S04, H,O2, HNO3, HCI measure the
#H1b / Others ANALFTER 2 B2 E | absorbance at 540 nm
Any acid to total digestion by UV-VIS
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%8R/ % A B X8 54772 B / PBB/PBDE analytical FLOW CHART

1) #AlRXAE : Fi%# [ Name of the person who made measurement: Roman Wong
2) AR EFABI#I% [ Name of the person in charge of measurement: Shinjyh Chen

RARAZF | First testing process ——»
AR RAZ A [ Optional SCreen process -

#3242 K | Confirmation process = - = »

Sample / # &
v

Sample pretreatment / # & AT & 12

Screen analysis / #1 # 547

v

Sample extraction #% & 2 3/
Soxhlet method % X ZE Bk

T
v

Concentrate/Dilute Extracted solution
3 BRI Ya I E

T
v

Filter / 3 Bk iBiE

T
v

Analysis by GC/MS /
RABR T H SRR AT

v
Issue Report #4374
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NO. 1, FORMOSA INDUSTRIAL COMPLEX, MAILIAO VILLAGE, YUNLIN COUNTRY,
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2 TOPE 7 2% o
&l 54 9003

sk #g‘ﬁr_ﬂ.— sk

test re ort refer only to the sample(s) tested. Thls test report cannot be reproduced, except in full, without prior written permission of
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